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Plot 7-716. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector Y Heiaht fem Azimuth Level 4B/m Strength dBuV/m 4B
[MHz] [HV] ght [cm] [degree] | [dBm] [ ] [dBuV/m] [dBuV/m] | [dB]
*1 13390.00 Peak H - - -72.54 18.12 52.58 73.98 -21.40
*1 13390.00 | Awerage H - - -83.83 18.12 41.29 53.98 -12.69

Table 7-95. Radiated Spurious Emission Measurements Antenna 4a — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-717. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 185 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13750.00 | Awerage H - - -83.27 17.82 41.55 68.20 -26.65

Table 7-96. Radiated Spurious Emission Measurements Antenna 4a — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-718. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:zrinr:iiLe ArI\_aeI\)//;er AFCL Stllf;lgth Limit Margin
MH HIV Height [cm dB/m dBuV/ dB
13750.00 | Awerage H - - -83.17 17.82 41.65 68.20 -26.55

Table 7-97. Radiated Spurious Emission Measurements Antenna 4a — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-719. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13990.00 | Awerage H - - -83.32 17.85 41.53 68.20 -26.67

Table 7-98. Radiated Spurious Emission Measurements Antenna 4a — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-720. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 229 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
14190.00 | Awerage H - - -83.70 18.14 41.44 68.20 -26.76

Table 7-99. Radiated Spurious Emission Measurements Antenna 4a — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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7.7.3 SDM Radiated Spurious Emission
RU26
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Plot 7-721. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26)

IELD STRENGTH DIMENSION

, ) " . o I*l“

iz 71,00, 2022

44001 pts

Plot 7-722. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
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Plot 7-723. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]aulilhe Arlaelsléler AFCL Stf;lgth Limit Margin
MH HIV Heigh B BuV B
[MHz] [HV] eight [cm] [dearee] || [dBm] [dB/m] [dBuV/m] [dBuV/m] |  [dB]
11910.00 Peak H - - -72.37 16.96 51.59 73.98 -22.39
11910.00 | Awerage H - - -83.40 16.96 40.56 53.98 -13.42
17865.00 Peak H - - -72.71 21.89 56.18 73.98 -17.80
17865.00 | Awerage H - - -83.84 21.89 45.05 53.98 -8.93

Table 7-100. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-724. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector Y Heiaht [em Azimuth Level 4B/m Strength dBuV/m 4B
[MHz] [HV] ght [cm] [degree] | [dBm] [ ] [dBuV/m] [dBuV/m] | [dB]
12350.00 Peak H - - -72.37 17.83 52.46 73.98 -21.52
12350.00 | Awerage H - - -83.96 17.83 40.87 53.98 -13.11

Table 7-101. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-725. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
12830.00 | Awerage H - - -83.95 18.55 41.60 68.20 -26.60

Table 7-102. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-726. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:Zrinr:]atjkilhe ArI\_aeI\)//;er AFCL Stllf:;lgth Limit Margin
MH H/IV Height [cm dB/m dBuV/ dB
12870.00 | Awerage H - - -83.89 18.68 41.79 68.20 -26.41

Table 7-103. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
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Plot 7-727. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | [9°H
12950.00 | Awerage H - - -83.59 18.16 41.57 68.20 -26.63

Table 7-104. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-728. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU26)
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Plot 7-729. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113 — RU26, Pol. H)
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Plot 7-730. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | [9°H
13030.00 | Awerage H - - -83.59 18.52 41.93 68.20 -26.27

Table 7-105. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 239 of 323
1C2205090025-22-R3.BCG | 05/27/2022 - 9/12/2022 | Tablet Device
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Frequency (GHz)
Plot 7-731. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:Zrinr:]atjkilhe ArI\_aeI\)//;er AFCL Stllf:;lgth Limit Margin
MH H/IV Height [cm dB/m dBuV/ dB
13070.00 | Awerage H - - -83.79 18.01 41.22 68.20 -26.98

Table 7-106. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-732. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector Y Heiaht fem Azimuth Level 4B/m Strength dBuV/m 4B
[MHz] [HV] ght [cm] [degree] | [dBm] [ ] [dBuV/m] [dBuV/m] | [dB]
13390.00 Peak H - - -72.46 18.12 52.66 73.98 -21.32
13390.00 | Awerage H - - -83.94 18.12 41.18 53.98 -12.80

Table 7-107. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-733. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU26)
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Plot 7-734. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185 — RU26, Pol. H)
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Plot 7-735. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13750.00 | Awerage H - - -83.26 17.82 41.56 68.20 -26.64

Table 7-108. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-736. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:zrinr:iiLe ArI\_aeI\)//;er AFCL Stllf;lgth Limit Margin
MH HIV Height [cm dB/m dBuV/ dB
13790.00 | Awerage H - - -83.60 17.46 40.86 68.20 -27.34

Table 7-109. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:

EUT Type:

05/27/2022 - 9/12/2022 Tablet Device
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Plot 7-737. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13990.00 | Awerage H - - -83.42 17.85 41.43 68.20 -26.77

Table 7-110. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-738. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU26)
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Plot 7-739. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
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Plot 7-740. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

Test Dates:

1C2205090025-22-R3.BCG 05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | [9°H
14190.00 | Awerage H - - -83.62 18.13 41.51 68.20 -26.69

Table 7-111. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-741. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU242)
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Plot 7-742. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
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Plot 7-743. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
Frequency Detector Ant. Pol. | Antenna T:Zr?r]tqahbtlhe Arlw-zl\i/;er AFCL Stf:;l;th Limit Margin
[MHz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
*1 11910.00 Peak H - - -72.11 16.96 51.85 73.98 -22.13
*| 11910.00 | Awerage H - - -83.68 16.96 40.28 53.98 -13.70
*|1 17865.00 Peak H - - -72.61 21.89 56.28 73.98 -17.70
*| 17865.00 | Awerage H - - -84.13 21.89 44.76 53.98 -9.22

Table 7-112. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-744. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector Y Heiaht [em Azimuth Level 4B/m Strength dBuV/m 4B
[MHz] [HV] ght [cm] [degree] | [dBm] [ ] [dBuV/m] [dBuV/m] | [dB]
*1 12350.00 Peak H - - -72.30 17.84 52.54 73.98 -21.44
*| 12350.00 | Average H - - -84.41 17.84 40.43 53.98 -13.55

Table 7-113. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-745. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | [9°H
12830.00 | Awerage H - - -84.27 18.55 41.28 68.20 -26.92

Table 7-114. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device

Page 251 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
120 A
E
2 100 A
o
z
£
2 80
o
n
E 60 - ‘ :
40 A
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-746. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:zrinr:iiLe ArI\_aeI\)//;er AFCL Stllftla(;lgth Limit Margin
MH HIV Height [cm dB/m dBuVv/ dB
12870.00 | Awerage H - - -83.81 15.68 38.87 68.20 -29.33

Table 7-115. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-747. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
12950.00 | Awerage H - - -83.79 18.16 41.37 68.20 -26.83

Table 7-116. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-748. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU242)
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Plot 7-749. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
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Plot 7-750. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13030.00 | Awerage H - - -84.11 18.53 41.42 68.20 -26.78

Table 7-117. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-751. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:Zrinr:]atjkilhe ArI\_aeI\)//;er AFCL Stllf:;lgth Limit Margin
MH HIV Height [cm dB/m dBuV/ dB
13070.00 | Awerage H - - -83.69 18.01 41.32 68.20 -26.88

Table 7-118. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-752. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MHz Detector Y Heiaht fem Azimuth Level 4B/m Strength dBuV/m 4B
[MHz] [HV] ght [cm] [degree] | [dBm] [ ] [dBuV/m] [dBuV/m] | [dB]
*1 13390.00 Peak H - - -72.64 18.12 52.48 73.98 -21.50
*1 13390.00 | Awerage H - - -84.22 18.12 40.90 53.98 -13.08

Table 7-119. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-753. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU242)
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Plot 7-754. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
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Plot 7-755. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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@ clement

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m]| [9°H
13750.00 | Awerage H - - -83.22 17.82 41.60 68.20 -26.60

Table 7-120. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 259 of 323
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Plot 7-756. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:zrinr:iiLe ArI\_aeI\)//;er AFCL Stllftla(;lgth Limit Margin
MH HIV Height [cm dB/m dBuVv/ dB
13790.00 | Awerage H - - -83.58 17.46 40.88 68.20 -27.32

Table 7-121. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435

MEASUREMENT REPORT

IC: 579C-A2435

@ clement

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
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Frequency (GHz)
Plot 7-757. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | [9°H
13990.00 | Awerage H - - -83.55 17.85 41.30 68.20 -26.90

Table 7-122. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
| SWT: 36.0ms
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Frequency (GHz)
Plot 7-758. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)
Plot 7-759. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU26, Pol. H)
Plot 7-760. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU26, Pol. V)
FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | [9°H
14190.00 | Awerage H - - -83.79 18.13 41.34 68.20 -26.86

Table 7-123. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 263 of 323
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7.7.4  Antenna 5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ooz VBW: 3 MH% Peak: 5921.70 MHz, 58.36 dBuV/m

Pegk Offeet- 19.5d8 SWT: 1.01ms Avg: 5913.30 MHz, 47.22 dBuV/m
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Plot 7-761. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)
FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: P 264 of 323
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS

MCS11

3 Meters

7095MHz

229

RBW: 1 MHz  paak: 7140.00 MHz, 60.79 dBpV/m

K@Sl.(cT) tet: 21.9dp VBW: 3 MHz

et 21998 SwT: 1.01ms Avg: 7128.00 MHz, 50.32 dBuV/m
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Frequency (MHz)

Plot 7-762. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT

@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

EUT Type:
9/12/2022 Tablet Device
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RU242

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

5955MHz

1

Peak T

PASS %

Heet: 19.9ds YBW: 3 MHz

RBW: 1 MHZ  peak: 5908.20 MHz, 58.96 dBuV/m

g Qe 19298 oW 1.01ms Avg: 5913.90 MHz, 47.32 dBuV/m
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Frequency (MHz)

Plot 7-763. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

9/12/2022

EUT Type:
Tablet Device
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS PeakTioce’ RBW: 1Mz Peak: 7149.60 MHz, 61.20 dBuv/m
bl Dffeat: 51948 SWT: 1.01ms  Avg: 7125.90 MHz, 50.41 dBuV/m
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Frequency (MHz)

Plot 7-764. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

EUT Type:
9/12/2022 Tablet Device
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7.7.5 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S%E?s%et: 16.7q5 VBW: 3 MH% Peak: 5911.00 MHz, 58.84 dBuV/m

Pegk Offeet- 18.3d8 SWT: 1.01ms Avg: 5906.10 MHz, 48.39 dBuV/m
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Plot 7-765. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: P 268 of 323
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

pverage Trace RBW: 1 MHz  pegk: 7138.30 MHz, 72.04 dBuV/m
Peak Trace VBW: 3 MH ' : P e H
PASS avg, offset: 20508 YB3 MHZ A 0.7139.00 MHZ, 51.91 dBuV/m
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Plot 7-766. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
PASS fca g RBw: 1MHz  peak: 5922.55 MHz, 60.30 dBuV/m
pug; Ot 185% SwT: 1.01ms  Avg: 5924.30 MHz, 48.38 dBuV/m
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Plot 7-767. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU484)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 270 of 323
1C2205090025-22-R3.BCG | 05/27/2022 - 9/12/2022 | Tablet Device
© 2022 ELEMENT V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

RBW:1MHz  pegk: 7216.00 MHz, 61.87 dBuV/m
peak Trace. VBW: 3 MH ; ; P 2 v
PASS avg, offset: 20308 YB3 MHZ A0 7128.85 MHz, 50.56 dBuV/m

140 A

120 A

100 +

80 A

Field Strength (dBuV/m)

60
P PPN ST VSR

40 7 T T T T T T T T T
6950 6985 7020 7055 7090 7125 7160 7195 7230 7265 7300
Frequency (MHz)

Plot 7-768. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU484)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
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7.7.6  Antenna 5b Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 15.0q5 VBW: 3 MH% Peak: 5903.40 MHz, 59.20 dBpV/m

Peak Offeet: 18.2d8 SWT: 1.01ms Avg: 5915.00 MHz, 48.46 dBuV/m
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Plot 7-769. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7025MHz

215

PASS pverage Trace RBW: 1 MHZ  pegk: 7138.20 MHz, 69.64 dBpV/m

Avg.

Trace :
Offeet: 21.0d8 YBW: 3 MHz
Peak Offsseet: 21.4d8 SWT: 1.01ms

Avg: 7139.40 MHz, 50.31 dBuV/m
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Plot 7-770. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
IC: 579C-A2435

MEASUREMENT REPORT

@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 -

EUT Type:
9/12/2022 Tablet Device
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RU996

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

Distance of Measurem
Operating Frequency:
Channel:

MCS11

ents:

3 Meters

5985MHz

7

PASS 3

Ot 18.3ds  VBW: 3 MHz

RBW: 1 MHZ  peak: 5910.60 MHz, 61.20 dBuV/m

Avg: 5915.40 MHz, 48.81 dBuV/m

Peak Offset: 18.3dB SWT: 1.01ms
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Plot 7-771. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996)

FCC ID: BCGA2435
IC: 579C-A2435
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(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090025-22-R3.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

RBW:1MHz  pegk: 7214.20 MHz, 61.81 dBuV/m
peak Trace. VBW: 3 MH ; ; P 2L K
PASS avg, offset 20008 YB3 MHZ A 0713340 MHZ, 50.90 dBuV/m
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Plot 7-772. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996)

FCC ID: BCGA2435 element MEASUREMENT REPORT Approved by:
IC: 579C-A2435 (CERTIFICATION) Technical Manager
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7.7.7 Antenna 5b Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: 15.0q5 VBW: 3 MH% Peak: 5909.25 MHz, 59.12 dBpV/m

Pegk Offeet- 18.3d8 SWT: 1.01ms Avg: 5915.10 MHz, 48.13 dBuV/m
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Plot 7-773. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

RBW: 1 MH .
PASS 5 5t s VoW sMiz  Peak: 7218.60 MHz, 65.71 dBuv/m

Avg. O

Peak Offset: 20.0dB SWT: 1.01ms

Avg: 7234.80 MHz, 50.36 dBuV/m
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Frequency (MHz)

Plot 7-774. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2435
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RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

6025MHz

15

PASS 3

Ot 10.1dg  VBW: 3 MHz

RBW: 1 MHZ  peak: 5909.25 MHz, 70.92 dBuV/m

Avg: 5907.90 MHz, 55.71 dBuV/m

Peak Offset: 18.3dB SWT: 1.01ms
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Plot 7-775. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

RBW:1MHz  pegk: 7128.15 MHz, 75.20 dBuV/m
Reak Trace, VBW: 3 MH ' ; P 19 H
PASS avg, offset 20708 YB3 M2 A0 7128.60 MHz, 58.84 dBuV/m
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Plot 7-776. Antenna 5b Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@Sl.(cT)E?s%et: ooz VBW: 3 MH% Peak: 5890.50 MHz, 58.95 dBuV/m

Peak Offeet: 19.4d8 SWT: 1.01ms Avg: 5914.50 MHz, 47.22 dBuV/m
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Plot 7-777. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS peak Tface RpW:1MHz  peak: 7230.00 MHz, 63.02 dBpV/m
Peak Offeet: 19.9d8 SWT: 1.0Ims Avg: 7274.70 MHz, 51.19 dBuV/m
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Plot 7-778. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)
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